<>~/ FRONT RUNNER LEG ASSEMBLY @

INSTRUCTIONS LASSTUNI

4 - )

(1) N

You will need:
0 a13 mm Flat Wrench
O a5 mm Hex Key
O a Tape Measure

\ 0 a Friend j

Item # Quantity Description

M8x25 HEX BOLT

M8 FLAT WASHER

M8 NYLOC NUT

M8 NUT CAP

LEG

GUTTER CLAMP

M8 SPRING WASHER

M8 x 30 BUTTON HEAD BOLT

— | b |k - - (N NN

ON® T WN =

Periodically check that all
A Cnuts and bolts are tight. )

i
- /

-

REV_A00 (©) COPYRIGHT 2013 FRONT RUNNER VEHICLE OUTFITTERS



